

ICOG FOGSI Recommendations for Good Clinical Practice

Management of Acute Pelvic Inflammatory Disease

Chairperson: Dr. Ashwini Bhalerao Gandhi

Committee: Adolescent Health Committee. (2004 – 2008)
ICOG representative.

Committee Members: Dr. Ashwini Bhalerao Gandhi
Dr. Vanita Raut
Dr. Neeta Dhabai
Dr. Gauri Karandikar
Dr. Ashok Shukla
Dr. Papia Goswami Mukherjee

Received by Committee: October 2006

Discussed by Core Committee: 14th March 2009

Website: ICOG & FOGSI

Peer Reviewer: Dr. Usha Saraiya

Contents

	Subject	Page
1.	Introduction	04
2.	Transmission	04
3.	Diagnosis	04
4.	Treatment for Acute PID	05
5.	Management of sexual partners of women with PID, which may be sexually acquired.	09
6.	Other modes of treatment	09
7.	Follow up of patients with PID	
8.	Counseling issues	09
9.	Preventive Measures	10
10.	References	10

1. *Introduction*

Acute Pelvic Inflammatory Disease (PID) is a common cause of morbidity in women of reproductive age group (15-45 yrs). PID is usually the result of infection ascending from the endocervix causing endometritis, salpingitis, parametritis, oophoritis, tubo-ovarian abscess and / or pelvic peritonitis.¹ It has a poly-microbial etiology. These recommendations apply to women requiring treatment for confirmed or suspected acute PID being treated in an outpatient or inpatient setting by primary and secondary care practitioners.

2. *Transmission*

In women aged less than 25 years, PID is usually caused by sexually transmitted infections (STIs) like gonorrhoea and / or chlamydia plus anaerobic genital flora¹⁻⁶. PID may occur occasionally by ascending spread of genital commensals including gram negative organisms, often following spontaneous or induced abortions, delivery, gynaecological procedures or surgeries etc. Causative organisms also include Gardnerella vaginalis, peptostreptococcus, bacteroides, ureaplasma, mycoplasma species etc. The predominant aerobes (found in the Pouch of Douglas aspirate in a study on Indian women with acute PID) include Escherichia coli, Coagulase Negative Staphylococcus (CONS), Staphylococcus and Klebsiella pneumonia.⁷ Sexually active women in their childbearing years are most at risk, and those under age 25 years are more likely to develop PID, because the cervix of adolescent girls and young women is immature, increasing its susceptibility to the STIs that are linked to PID. Multiple sexual partners, having a partner who has multiple partners put the women at a higher risk of acquiring PID. Women who douche have a higher risk as douching changes the vaginal flora and can force bacteria into the upper reproductive organs from the vagina. Women who have IUD inserted may have a slightly increased risk of PID immediately post-insertion. Poor housing facilities and lack of sanitation may lead to poor menstrual hygiene in turn leading to PID.

3. *Diagnosis*

3.1 Symptoms and Signs

ⓑ Because of the lack of definitive clinical diagnostic criteria, a low threshold for empirical treatment of PID is recommended. Where there is diagnostic doubt or in clinically severe cases, admission to hospital for treatment and further investigations is advisable.

PID may cause a range of signs and symptoms from mild lower abdominal pain, leucorrhoea, dyspareunia, dysuria to even an acute abdomen. Symptoms may remain mild (particularly with chlamydia) or may become more severe over time. The diagnosis of PID is a clinical one⁸. It should always be considered when diagnosing chlamydial and / or gonococcal cervical infection.

Minimum criteria for the diagnosis of Acute PID are:

Lower abdominal pain and tenderness, pain elicited on moving the cervix, adnexal tenderness / mass where other causes (especially ectopic pregnancy) have been excluded.

Other additional criteria may be present but their absence does not exclude PID.

These additional criteria¹ include

Dyspareunia, abnormal vaginal or cervical discharge, positive chlamydia or gonorrhoea test result, change in menstrual bleeding pattern or abnormal bleeding in hormonal contraception use, fever (> 38°C), white blood cells on vaginal wet preparation^{9,10}, elevated ESR, elevated c-reactive proteins⁵, lab documentation of cervical infection with N. gonorrhoea or chlamydia, USG findings of adnexal masses and free fluid in PID^{11,12}; histopathology evidence of endometritis on endometrial biopsy; laparoscopic abnormalities consistent with PID.

3.2 Microbiological evaluation

Ⓒ Women with suspected PID should be screened for gonorrhoea and chlamydia.

Evidence of more than 10 WBCs / HPF on microscopic evaluation of a saline preparation of vaginal secretions is easy, cost-effective and favours a diagnosis of PID strongly. Endocervical swabs should be sent for microscopy, culture and sensitivity. Testing for gonorrhoea should be done with an endocervical specimen and tested via culture (direct inoculation on to a culture plate or transport of the swab to the laboratory within 24 hrs) or using a nucleic acid amplification test (NAAT). Screening for chlamydia should also be from the endocervix, preferably using a NAAT (e.g. PCR, strand displacement amplification). Taking an additional sample from the urethra increases the diagnostic yield for gonorrhoea and chlamydia. High vaginal swab also can be sent for culture. If a speculum examination cannot be done then self collected first catch urine or low vaginal swab for PCR testing and wet preparation can be sent. Diagnosis of PID remains a clinical one on the basis of signs elicited on bimanual pelvic examination, regardless of swab results. **Also, it should be noted that screening for gonorrhoea and chlamydia may not be feasible and economical in Indian setting.** It is important to rule out presence of intra or extra uterine pregnancy or retained products of conception in women of child bearing age presenting with lower abdominal pain. In certain cases acute appendicitis should be ruled out. Laparoscopy enables specimens to be taken from the fallopian tubes and the pouch of Douglas and can provide information on the severity of the condition.^{13,14} Although it has been considered the gold standard in many studies of treatment regimens, 15-30% of suspected cases may have no laparoscopic evidence of acute infection despite organisms being isolated from the fallopian tubes, thus giving rise to false-negative results.¹⁵ When there is diagnostic doubt, however, laparoscopy may be useful to exclude alternative pathologies.^{5,15} The differential diagnosis of lower abdominal pain in a young woman includes ectopic pregnancy, acute appendicitis, endometriosis, irritable bowel syndrome, rupture/torsion of an ovarian cyst, urinary tract infection, functional pain.

4. Treatment for Acute PID

- 4.1** The aims of treatment are relief of acute symptoms and prevention of long term sequelae like infertility, ectopic pregnancy, chronic pelvic pain and spontaneous abortions. Fertility is enhanced if the patients are treated within 48 hrs of onset of symptoms. Treatment should be initiated if the minimum criteria are met and no other causes are identified. The diagnosis is enhanced by the additional criteria, but their absence does not exclude PID. Hospital admission is recommended for all patients except those with mild disease.

4.2 Outpatient treatment

A Outpatient antibiotic treatment should be commenced as soon as the diagnosis is suspected. In mild or moderate PID (in the absence of a tubo-ovarian abscess), there is no difference in outcome when patients are treated as outpatients or admitted to hospital¹⁶. It is likely that delaying treatment, especially in chlamydial infections, increases the severity of the condition and the risk of long-term sequelae such as ectopic pregnancy, subfertility and pelvic pain.^{5,17,18}

PID treatment regimens must provide empiric, broad spectrum coverage of likely pathogens. Several anti microbial regimens have been effective in achieving clinical and microbiologic cure. All treatment regimens should be effective against *N. Gonorrhoea* and *C. trachomatis* because negative endocervical screening for these organisms does not rule out upper reproductive tract infection.

B Outpatient antibiotic treatment should be based on one of the following regimens:^{1,8}

Recommended Regimen A

- Oral Ofloxacin 400 mg twice a day plus oral Metronidazole 400mg twice a day for 14 days.
- Oral Levofloxacin 500 mg once daily with oral Metronidazole 400mg twice daily for 14 days is also a good alternative as it has better compliance than twice daily dosage of Ofloxacin.

Recently, however, there has been a concern about the increasing reports of fluoroquinolone resistance in *Neisseria gonorrhoea*.¹⁹ Ofloxacin should be avoided in patients who are at high risk of gonococcal PID (e.g. avoid when the patient's partner has gonorrhoea [or is from a high prevalence area] or the patient has clinically severe disease).^{19,20}

The addition of a cephalosporin (e.g. ceftriaxone 250mg i.m. single dose or Cefixime 400 mg orally in a single dose) should be considered, if gonococcal PID is suspected.^{1,19,20} Alternatively, Spectinomycin 2 gm intramuscularly in a single dose can be given.¹⁹

Regimen B

- IM Ceftriaxone 250mg single dose or IM Cefoxitin 2gm single dose with oral probenecid 1 gm followed by oral doxycycline 100mg twice a day plus Metronidazole 400mg twice a day for 14 days.

Although the combination of oral doxycycline and metronidazole is in common use, there are no clinical trials assessing its effectiveness.²¹ There is insufficient evidence for including Azithromycin 1 gm orally as one stat dose in the treatment of PID but this is a common medication prescribed. Other regimens include amoxicillin + clavulanic acid 2-3g/day along with doxycycline 200mg/day or ofloxacin 400mg/day.²²

A randomized, un-blinded study on the frequently used short-course antibiotic therapy for acute PID suggested that ciprofloxacin (500mg) + tinidazole (600mg) twice daily for 7 days showed slightly higher cure rates and resolution of inflammatory mass than the single doses of azithromycin(1g)-secnidazole(2g)-fluconazole(150mg).²³

- **Concomitant vaginal discharge should be treated by suitable local medications.**
The patient should be re-evaluated after 48-72 hrs to determine response to the outpatient treatment. Antibiotics should be revised according to clinical response and microbiological results.
- **Patients should be provided with a detailed explanation of their condition, with particular emphasis on the long-term implications on the health of themselves and their partner(s), reinforced with clear and accurate written information.**

4.3 Inpatient treatment

Criteria for hospitalization in women with PID²⁴

- Inability to exclude surgical emergency (e.g. appendicitis)
- Presence of tubo-ovarian abscess
- PID in pregnancy
- Clinically severe disease
- Failure to respond to outpatient oral therapy
- Intolerance to oral therapy (e.g. severe nausea / vomiting)

In more severe cases inpatient antibiotic treatment should be based on intravenous therapy which should be continued until 24 hours after clinical improvement and followed by oral therapy. Duration of treatment depends on the severity of disease and the response to the therapy. It should continue until symptoms and cervical tenderness have resolved, and for a minimum of 14 days. Laparoscopy is indicated if the diagnosis is doubtful or if rapid resolution of symptoms does not occur.

ⓑ Recommended Regimens^{8,24} are:

Parenteral Regimen A

Cefotetan 2gm IV 12 hrly

Or

Cefoxitin 2gm IV 6 hrly

Or

Ceftriaxone 2gm IV infusion daily¹

+

Doxycycline 100mg oral / IV every 12hrly for 48hrs followed by oral Doxycycline 100mg twice a day plus oral metronidazole 400 mg twice a day for 14 days.

The clinical trial data support the use of cefoxitin for the treatment of PID but this agent is not easily available. So ceftriaxone, which has a similar spectrum of activity, is recommended.¹ An alternative third-generation cephalosporin would also be acceptable.¹

Parenteral Regimen B

Clindamycin 900 mg IV 8 hrly

+

Gentamicin IV / IM (2mg/kg load; then 1.5mg/kg 8 hrly) for 48 hrs followed by T.Doxycycline 100 mg BD plus oral metronidazole 400 mg BD for 14 days.

Or

T. Clindamycin 450mg QID for 14 days

If parenteral gentamicin is used, then serum drug levels and renal function should be monitored.

The combination of Inj. Ampicillin 500mg IV 6 hrly + Inj. Gentamicin 1.5mg/kg IV/IM 8 hrly + Inj. Metronidazole 500mg IV 8 hrly is sometimes used in India, but hardly any scientific evidence exists.

Alternative regimens recommended are:

IV ofloxacin 400 mg twice daily plus intravenous metronidazole 500 mg three times daily for 14 days¹.

IV ciprofloxacin 200mg twice daily plus IV (or oral) doxycycline 100mg twice daily plus i.v.metronidazole 500mg three times daily.²⁰

When selecting a treatment regimen, local antimicrobial sensitivity patterns, availability of drugs, their cost and patient acceptance should be considered.

4.4. Treatment in pregnancy

A pregnancy test should be performed in all women suspected of having PID to help exclude an ectopic pregnancy. In an ongoing intrauterine pregnancy, PID is extremely rare, except in the case of septic abortion. Cervicitis may occur, however, and is associated with increased maternal and fetal morbidity including pre-term delivery. Treatment regimens will be dependent upon the organisms isolated. Drugs known to be toxic in pregnancy should be avoided e.g.- Tetracyclines.¹ Erythromycin and amoxicillin are not known to be harmful in pregnancy. A combination of cefotaxime, azithromycin and metronidazole for 14 days may be used. The risks associated with metronidazole are uncertain but no confirmed associations with adverse outcomes have been reported.

4.5. Treatment in children

Acute PID is rarely seen in very young girls. Clinicians should be aware that the safety of quinolones has not been established for children <18 years of age.⁸ In girls over the age of 12 years, Doxycycline can be safely used.¹

4.6. Treatment in a woman with an intrauterine contraceptive device

Ⓑ An intrauterine contraceptive device (IUCD) may be left in-situ in women with clinically mild PID but should be removed in cases of severe disease and, especially, if symptoms have not resolved within 72 hours.

4.7. Treatment in a woman with HIV

Women with PID who are also infected with HIV should be treated with the same antibiotic regimens as women who are HIV negative. Potential interactions between antibiotics and anti-retroviral medication needs to be considered on an individual basis. Low CD4 count is an indication for hospitalization.

5. *Management of sexual partners of women with PID, which may be sexually acquired*

ⓑ Current sexual partners of women with PID should be contacted and offered health advice and screening for gonorrhoea and chlamydia.

If adequate screening is not possible, empirical therapy for both gonorrhoea and chlamydia should be given to the partner. ^{1,8,25}

6. *Other modes of treatment*

ⓑ Surgical treatment should be considered in severe cases or where there is clear evidence of a pelvic abscess.

Laparotomy / Laparoscopy may help early resolution of the disease by division of adhesions and drainage of pelvic abscesses.^{26,27} Ultrasound-guided aspiration of pelvic fluid collections is less invasive and may be equally effective.^{27,28} It is also possible to perform adhesiolysis in cases of peri-hepatitis due to chlamydia although there is no evidence as to whether this is superior to antibiotic therapy alone.

7. *Follow up of patients with PID*

In the outpatient setting, review at 72 hours is recommended^{1,24}, particularly for those with a moderate or severe clinical presentation.

Failure to improve suggests the need for further investigations, parenteral therapy and / or surgical intervention.

Further review four weeks after therapy may be useful to ensure:

- Adequate clinical response to treatment
- Compliance with oral antibiotics
- Screening and treatment of sexual contacts
- Awareness of the significance of PID and its sequelae.

If PCR is used as a test of cure, it should not be repeated before 3 weeks as persistent gonococcal and chlamydial DNA may lead to false positive results. If microscopy and culture are used as a test of cure, specimens should be taken at least 72 hrs after completion of treatment.

A full screen for all STDs including Hepatitis B & HIV should be offered for persistent infections.

8. *Counseling issues*

1. Importance of compliance with medication and completing the full course of treatment.
2. Regular follow-up in case of persistent symptoms.
3. Treatment of the partner is essential.
4. Avoid sexual intercourse until both patient and partner are fully treated.
5. Encouraged to use barrier contraceptives or dual protection.
6. Regular PAP smear as women with STI are also prone for HPV infection leading to CIN and cervical cancer.

9. *Preventive Measures*

- Reproductive Health Education to be given to young girls.
- Importance of menstrual hygiene to be reinforced.
- Safe sexual practices to be advocated.
- Pamphlets / Brochures regarding PID.
- Awareness programmes through mass media.

Grades of recommendations

- A** Requires at least one randomized controlled trial as part of a body of literature of overall good quality and consistency addressing the specific recommendation.
- B** Requires the availability of well controlled clinical studies but no randomized clinical trials on the topic of recommendations.
- C** Requires evidence obtained from expert committee reports or opinions and / or clinical experiences of respected authorities. Indicates an absence of directly applicable clinical studies of good quality.

Good Practice point

- 4** Recommended best practice based on the clinical experience of the guideline development group.

References

1. RCOG Recommendations. Royal College of Obstetricians and Gynaecologists Green-top Guideline No. 32, November 2008.
2. Simms I, Eastick K, Mallinson H, Thomas K, Gohhale R, Hay PE, et al. Associations between *Mycoplasma genitalium*, *Chlamydia trachomatis* and pelvic inflammatory disease. *Sex Transm Infect* 2003;79:154–6.
3. Haggerty CL, Hillier SL, Bass DC, Ness RB. PID Evaluation and Clinical Health study investigators. Bacterial vaginosis and anaerobic bacteria are associated with endometritis. *Clin Infect Dis* 2004;39:990– 5.
4. Baveja G, Saini S, Sangwan K, Arora DR. A study of bacterial pathogens in acute pelvic inflammatory disease. *J Commun Dis* 2001;33:121-5.
5. Paavonen J. Pelvic Inflammatory Disease. *Medicine* 2005;(33:10): 43-46
6. Simms I, Stephenson JM, Mallinson H et al. Risk Factors associated with pelvic inflammatory disease. *Sex Transm Infect* 2006;82:452-7.
7. Saini S, Gupta N, Aparna, Batra G, Arora DR. Role of anaerobes in acute pelvic inflammatory disease. *Indian Journal of Medical Microbiology* 2003;21:189-192.
8. Walker CK, Wiesenfeld HC. Antibiotic therapy for Acute Pelvic Inflammatory Disease: The 2006 Centres for Disease Control and Prevention. *Sexually Transmitted Diseases Treatment Guidelines*. *Clin Infect Dis* 2007;44:S111-22.
9. Piepert JF, Ness RB, Blume J, Soper DE, Holley R, Randall H, et al. Clinical predictors of endometritis in women with symptoms and signs of pelvic inflammatory disease. *Am J Obstet Gynecol* 2001;184:856-63.

10. Hakakha MM, Davis J, Korst LM, Silverman NS. Leucorrhea and bacterial vaginosis as in-office predictors of cervical infection in high-risk women. *Obstet Gynecol* 2002;100:808-12.
11. Molander P, Sjoberg J, Paavonen J, Cacciatore B. Transvaginal power Doppler findings in laparoscopically proven acute pelvic inflammatory disease. *Ultrasound Obstet Gynecol* 2001;17:233-8.
12. Taipale P, Tarjanne H, Ylostalo P. Transvaginal sonography in suspected pelvic inflammatory disease. *Ultrasound Obstet Gynecol* 1995;6:430-4.
13. Gaitan H, Angel E, Diaz R, Parada A, Sanchez L, Cara Vargas. Accuracy of five different diagnostic techniques in mild-to-moderate pelvic inflammatory disease. *Infect Dis Obstet Gynecol* 2002;10:171-180.
14. Bevan CD, Johal BJ, Mumtaz G, Ridgway GL, Siddle NC. Clinical, laparoscopic and microbiological findings in acute salpingitis; report on a United Kingdom cohort. *BJOG* 1995;102:407-14.
15. Cibula D, Kuzel D, Fucikova Z, Svabik K, Zivny J. Acute exacerbation of recurrent pelvic inflammatory disease. Laparoscopic findings in 141 women with a clinical diagnosis. *J Reprod Medullary* 2001;46:49-53.
16. Ness RB, Soper DE, Holley RL, Peipert J, Randall H, Sweet RL, et al. Effectiveness of inpatient and Moutpatient treatment strategies for women with pelvic inflammatory disease: results from the Pelvic Inflammatory Disease Evaluation and Clinical Health (PEACH) Randomized Trial. *Am J Obstet Gynecol* 2002;186:929-37.
17. Hillis SD, Joesoef R, Marchbanks PA, Wasserheit JN, Cates W, Jr., Westrom L. Delayed care of pelvic inflammatory disease as a risk factor for impaired fertility. *Am J Obstet Gynecol* 1993;168:1503-9.
18. Lepine LA, Hillis SD, Marchbanks PA, Joesoef MR, Peterson HB, Westrom L. Severity of pelvic inflammatory disease as a predictor of the probability of live birth. *Am J Obstet Gynecol* 1998;178:977-81.
19. Update to CDC's Sexually Transmitted Diseases Treatment Guidelines, 2006: Fluoroquinolones No longer Recommended for treatment of Gonococcal Infections. *MMWR* 2007;56:332-336.
20. European Guidelines for the Management of Pelvic Inflammatory Disease. August 2008. Website: http://www.iusti.org/regions/Europe/PID_v5.pdf (accessed on 21/03/2009).
21. Ross JD. Outpatient antibiotics for pelvic inflammatory disease. *BMJ* 2001;322: 251-2.
22. Quentin R, Lansac J. Pelvic Inflammatory Disease: medical treatment. *European Journal of Obstetrics & Gynecology and Reproductive Biology* 2000;92:189-192.
23. Malhotra M, Sharma JB, Batra S, Arora R, Sharma S. Ciprofloxacin-tinidazole combination, fluconazole- azithromycin-secnidazole-kit and doxycycline-metronidazole combination therapy in syndromic management of pelvic inflammatory disease: a prospective randomized controlled trial. *Indian J Med Sci* 2003;57:549-55.
24. Centers for Disease Control and Prevention. Sexually transmitted diseases treatment guidelines 2002. *MMWR Morb Mortal Wkly Rep* 2002;55:1-84.

25. Groom TM, Stewart P, Kruger H, Bell G. The value of a screen and treat policy for Chlamydia trachomatis in women attending for termination of pregnancy. *J Fam Plann Reprod Health Care* 2001;27:69-72.
26. Granberg S, Gjelland K, Ekerhovd E. The management of pelvic abscess. *Best Pract Res Clin Obstet Gynaecol* 2009; Feb 19 [Epub ahead of print].
27. Lee BC, McGahan JP, Bijan B. Single-Step transvaginal aspiration and drainage for suspected pelvic abscess refractory to antibiotic therapy. *J Ultrasound Med* 2002; 21:731–738.
28. Saokar A, Arellano RS, Gervais DA, Mueller PR, Hahn PF, Lee SI. Transvaginal Drainage of Pelvic Fluid Collections: Results, Expectations and Experience. *AJR* 2008;191:1352-8.